Fig. 21 Suspension Menchanism Il

PART

SER | FIG/SER. PART Qry.

NO. | NO. | NoO. NO. NAME

21 SUSPENSION MECHANISM 254
21 | 1 | F21S1 [160.56.102 SHAFT 1
21 | 2 | F21S2 [160.31.104 STOP SCREW 1
21 | 3 | F21S3 | GB/T6170-M12 NUT M12 1
21 | 485 | F21S4 [ 160.56.119/120 LOCK PIN 5
21 | 6 | F21S6 | GB/T184.56.102 STOP PIN 5
21 | 7 | F21S7 [184.56.101-1 AXIS PIN B1045 2
21 | 8 | F21S8 | 160.56.126-A CONNECTING RING 2
21 | 9 | F21s9 |[160.56.032 ADJUSTING LINK 2
21 | 10 | F21S10 | GB/T6170-M14 NUT M14 2
21 | 11 | F21S11 [ 160.56.133 ADJUSTING SLEEVE 2
21 | 12 | F21S12 | GB/T6170-M14 NUT M14(LEFT) 2
21 | 13 | F21S13 | 160.56.033 REAR ADJUSTING CHAIN 2
21 | 14 | F21S14 | 250.56.020 LEFT LOWER LINK 1
21 F21S14 | 250.56.021 RIGHT LOWER LINK 1
21 | 15 | F21S15 | GB/T882-B16x45 AXIS PIN B16x45 4
21 | 16 | F21S16 | GB/T91-4x25 PIN 4x25 4
21 | 17 | F21817 | 160.56.134 WASHER 2
21 | 18 | F21S18 | GB/T93-16 WASHER 16 2
21 | 19 | F21S19 | GB/T6170-M16 NUT M16 2
21 | 20 | F21S20 | 160.56.016 ADJUSTING LINK 1
21 | 21 | F21S21 | 160.56.105 THREAD PIPE 2
21 | 22 | F21S22 [ GB/T6171-M18x1.5 | NUT M18x1.5 2




21 23 F21S23 | 250.56.013 ADJUSTING UPPER LINK 2
21 24 F21S24 | 160.56.118-1 PIN 1
21 25 F21S25 | 160.56.019-A REAR ADJUSTING ROD 1
21 26 F21S26 | 180.56.018 THREAD PIPE 1
21 27 F21S27 | 160.56.028 LOCKING RING 1
21 28 F21S28 | 160.56.017-A FRONT ADJUSTING ROD 1
21 29 F21S29 | 160.56.101 PIN 2




